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Order N°: 020123
——  1800mm
I

3200mm
1>
71dm?

Kj 28,2 - 31g/dm *
=
) 2 - 2,2 kg

AG

5channel
with
6 servos

7 '] MEGA ACn 22/30/3E
@ﬁj 3S Lixx 3-4Ah

Neni-li uvedeno jinak, vsechny
neoznacené miry jsou v milimetrech
UNLES STATED, ALL DIMENSIONS

ARE IN MILIMETERS




020123 |GB Parts list Spare part Order. No
Part # |Part name Materil, dimensions Loose|In bag
buiding instructions 1 -
1 fuselage fibreglass 1 - 020123-1
1-1 motor mount set fibreglass 3 mm - 1 02072-1C
1-2 servo tray plywood 4x39x35mm 1 020123-1-2
2 wing balsa assembly 3 - 020123-2ARF
2-1 aieron balsa 2 - 020123TR-2ARF
2-11  [flps balsa 2 - 020123-2ARC
2-2 wing fixing screw screw M4x30 mm - 2 020SCM430
2-21  |wing fixing screw screw M3x20 mm - 1 020SCM320
2-25  |centering pin fibreglass @3x25 mm - 2 6BI21828
2-3 nut Al M4 - 2 1006 AL
2-30 Inut AlM3 - 1 1004 AL
2-31 nut mount pywood 4 x 25 x 44 mm - 1
2-32  |nut mount plywood 4 x 25 x 37 mm - 1 020123-2-31,2-32
2-4 servo mount polyuretan 13mm - 12
2-41  Jwing servo cover ABS plastic - 2 05018
2-5 aierons pushrod M2 - 4 0166240
2-6 Clevis MP] 2110 - 4 2110
2-8 aierons horn fibreglass plate 1,5 mm - 2 05070
2-81 |flaps hom fibreglass plate 1,5 mm - 2 050702
24 wing joiner fibreglass @8 x 155 mm - 2 FI8155
3 horizontal stabilzer |balsa assembly 1 - D20123-3ARF; 020123-3ARC 020123TR-3ARF
3-2 stabilizer support fibreglass - 1
3-3 shaft steel @3 x 20 mm - 1 020123-3-2
3-4 elevator screw nylon M4 x 20 mm - 1 1310
3-41  |centering pin fibreglass @2 x 10 mm - 1 6B121827
3-5 elevator pushrod carbon @4/3 x 1000 mm - 1 6BI21907C
3-6 Clevis metal clevis with M2, nut M2 - 2+2 1312141 + 0102 SZ
3-7 threaded coupler MPJ 2039 2 2039
4 fin balsa assembly 1 - 020123-4ARF; 020123-4ARC
4-1 servo cover fibreglass - 1 0201234-1
4-3 closing strip plywood 4 mm - 1 0201234-3
4-5 rudder pushrod steel M2 - 1 0166240
4-6 Clevis metal clevis M2, nut M2 - 1+1 1312141 + 0102 SZ
4-8 rudder horn fibreglass plate 1,5 mm - 1 020123-4-8
6 canopy carbon - 1
6-1 canopy fixing fibreglass @2 x 225 mm - 1 020123-6
6-11 |canopy fixing pywood 1 x 7 x 10 mm - 2
6-2 fberglass textile 30 x 60 mm - 1
7 stickers set - 020123-7; 020123TR-7
11 pinned hinge MPJ 2502 - 3 2502
RECOMMENDED  EQUIPMENT
Pieces Item No.www.topmodekz.com
transmitter 5 channel
reciever 7 channel
servo HS-85MG 4 for ailerons & flaps 1HI3050-1x
SH-0257MG 1 for rudder 15V2106
SH-0257MG 1 for elevator 1SV2106
motor Mega Acn 22/30/3E 1 20223003E
controller SPIN 66 PRO 1 1RC23205
spinner TURBO 40/5,0/8 1 0201559
propeler CAM FOLDING 13x7" 1 1336.33.18
battery 3S 3 -4Ah 1
ATTENTION!

This modelconstruction kit is not a toy and is not suitable for childern under the age of 14.
Incorrect use of this model could cause material damage or personal injury. You are fully
respansible far your actions when you use this model.
Fly at a safe distance from occupied zones. Befaore switching on the radio, be sure, that no
one else is using the same frequency as you !
Before first take-off check up please the center of gravity, the sense and size of the control
surface angle and if model aeroplane parts aren’t crooked. The reparation is possible

through the use of hot-air dryer.



020123]cz OBSAH STAVEBNICE Nahradni dily obj.¢
Cisb # |Nazev Materidl, rozméry Volné | V balicku
stavebni navod 1 -
1 trup Bminat 1 - 020123-1
1-1 motorové loze sklotextit 3 mm - 1 02072-1C
1-2 drzak serva prekiizka 4x39x35mm 1 020123-1-2
2 kidlo balsa konstrukéni 3 - 020123-2ARF
2-1 kridélko balsa 2 - 020123TR-2ARF
2-11  |vztlakova kbpka balsa 2 - 020123-2ARC
2-2 uchyceni kridla Sroub M4x30 mm - 2 020SCM430
2-21 uchyceni kifidk Sroub M3x20 mm - 1 020SCM320
2-25  |aretacni kolk Bmindt @3 x 25 mm - 2 6B121828
2-3 uchyceni kiidla matice Al. M4 - 2 1006 AL
2-30  Juchyceni krida matice Al. M3 - 1 1004 AL
2-31 podlozka matice preklizka 4 x 25 x 44 mm - 1
2-32  |podioZka matice preklzka 4 x 25 x 37 mm - 1 020123-2-31,2-32
2-4 drzak serva polyuretan 13mm - 12 05028
2-41 krytka serva ABS - 2 05018
2-5 tahlo kridékek ocel M2 - 4 0166240
2-6 koncovka tahla MPJ 2110 - 4 2110
2-8 paka kridéek sklotextit 1,5 mm - 2 05070
2-81  |paka klapek sklotextit 1,5 mm - 2 050702
24 spojka kridla Bminat @8 x 155 mm - 2 FI8155
3 VOP balsa kOI’]Struk(\nt’ 1 - 020123-3ARF; 020123-3ARC;020123TR-3ARF
3-2 bze VOP sklotextit - 1
3-3 ep loze VOP ocel 33 x 20 mm - 1 02123-3-2
3-4 uchyceni VOP plastovy Sroub M4 x 20 mm - 1 1310
3-41 aretace VOP Bminat @2 x 10 mm - 1 6BI21827
3-5 tahlo VOP carbon @4/3 x 1000 mm - 1 6BI21907C
3-6 koncovka tahla vyskovky |kovova vidicka M2, matice M2 - 2+2 1312141 + 0102 SZ
3-7 spojka tahla MPJ 2039 2 2039
4 smérovka balsa konstrukéni 1 - 020123-4ARF; 020123-4ARC
4-1 krytka serv bBminat - 1 020123-4-1
4-3 steven preklizka 4 mm - 1 020123-4-3
4-5 tahlo smérovky ocel M2 - 1 0166240
4-6 koncovka tahla smérovky|vidiicka kovova M2, matice M2 - 1+1 1312141 + 0102 SZ
4-8 paka smeérovky sklotextit 1,5 mm - 1 020123-4-8
6 kabina carbon - 1
6-1 uchceni I,<ab|n_y Iavmln_?t @2 x 225 mm - 1 020123-6
6-11 uchyceni kabiny preklizka 1 x 7 x 10 mm - 2
6-2 skeha tkanina 30 x 60 mm - 1
7 obtisky sada - 020123-7; 020123TR-7
11 zavésy kormidel MPJ] 2502 - 3 2502
DOPORUCENE PRISLUSENST Vi
Kust Obj.¢.www.topmodelkz.com
vysiac 4 kanal
pfijimac 5 kanal
servo HS-85MG 4 pro kfidélka a kiapky 1HI3050-1x
SH-0257MG 1 pro smérovku 15V2106
SH-0257MG 1 pro vyskovku 1SV2106
motor Mega Acn 22/30/3E 1 20223003E
requlator SPIN 66 PRO 1 1RC23205
kuzel TURBO 40/5,0/8 1 0201559
vrtule CAM FOLDING 13x7" 1 1336.33.18
akumulator 3S 3 -4Ah 1

Pred prvnim startem zkontrolujte jestli nejsou dily modelu zkroucené. Ndprava je mozné pomoci horkovzdusné pistole.

v V.v,




ﬂ —

s)
e L S—-Y ﬂ
_\m.“_.H
BATTERY

®® @

o [ @
e === 0 =

2-41 /
/\\/ 26

%% © TOPMODEL €Z Manufactured by TOPMODEL CZ s.r.c. 679 05 HABROVKA 100 - Better made in the Czech Republic

www.topmodelcz.com  e-mail: info@topmodelcz.cz



spodnl + horni strana
Oracover ® | bottom + top

SPODNI STRANA
BOTTOM

| o

Oracover ® |

racover ® -
spodhi strana

spodni + horni strana
bottom + top

Oracover ®

SPODNI STRANA
BOTTOM

QOracover ®

SPODNI STRANA
BOTTOM

@

SPODNI STRANA
BOTTOM




©)
SPODNI STRANA krok 1.
BOTTOM step -
krok 2. tape 1
step 2.
paska 2
I/tape 2
b ﬁ
= Q f
2-11
krok 1.

krok 2.
@ 77N\ step 2.
VRCHNI STRANA \ ) tape

TOP

pro servo klapek |

for flaps servo 2x servo klapek

/ , = 2x flaps servo
b /A ]

pro servo kridélek
for aileron servo

~740 - 2x + ~200 - 2x

zastrcka
plug
MULTIPLEX 6 PIN - 2x

2x servo kridélek
2x aileron servo 72

~260




Nes001 l:l

[[E SPODNI STRANA
@ ! Nes001 l @ BOTTOM

2-4

SPODNI STRANA
BOTTOM

MULTIPLEX 6 PIN -2x (L +R)
zastrcka

plug

SPODNI STRANA
BOTTOM

@1,5 pro 2-81
1,5 for 2-81

- nzn 2_5 B 2-81

2-11 \Q§§§>7 ot

) \x "CANON" 15pin
s/

241 041 _E§§§Z§O

SPODNI STRANA
BOTTOM

@

kontaktni lepidlo (Chemopren)
Conlacl adhesive (UHU For)

H "CANON" 15pin

+ SERVO 1 SERVO2 SERVO3 SERVO4
1y, r + =+ + =+ + =+ + =+
\ | HE B " B E BN |

2-11

Q= Q Q=Q Q=0Q Q=0

3



Nes001

% R
@ "‘al'l‘ @ Nes001
< = E@ﬂﬂ}

- ®

[

-
Ef/2-4
ol !
Lﬂ@oh
SPODNI STRANA + =+
BOTTOM L= .
= Q ]

@1,5 pro 2-81
@&1,5 for 2-81

SPODNI STRANA
BOTTOM

Pl

kantaktni lepidic (Chemaopren)
Cantact adhcsive (UHU Por)




2x @4 for 2-3

, d 1x @3 for 2-30
1|

o ¢ S

1x 5,3 pro 2-30
°  1x @53 for 2-30

2x @4 pro 2-3 Ny,
‘ €y
7,
I

2x 6,3 pro 2-3
2x 6,3 for 2-3




—=

rudder servo

servo smeérovky
rudder servo

servo smeérovky ﬁ

pro servo smerovky
for rudder servo

\; a

=

~1170

7

. T




wuwgee~ =,



~ 3x pro 11
for 11

Oracover ®

kontaktni lepidio {Chemopren)
Contact adhesive w Por}




spodni + horni strana
bottom + top

Oracover ®

Oracover ®'

spodni strana
bottom

144’ spodni strana @

bottom

6-11 6-2 \6_11 pro 6-1

regulator
controller




— BATTERY

"TURBO"

- BATTERY O wx—

molitan
foam

dle \‘|
= % velcro ®

Pk

67-75 mm

10



= G-

o I T Pfistani - 15-18 mm
Landing

20-25

EXPO 25%

10-14 mm

|  ———— 1 2-3mm

5 mm - thermik
70 mm - pfistani

Landing
- — 40-50 mm
C_?%EE EXPO 30%
40-50 mm

T '_ 13-17 mm
1 13-17 mm

EXPO 20%

11



